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RH| #HMRES BB 5 2 FR @E#| & <r W A 5 & &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRom ~ uP T0 SERIAL NO. |[REMARKS
1 | 5304 6101 000 [4—744% Assy TIRE Assy 2
1-1 | 5304 6102 000 [44¥ TIRE 2 |14x5.00-6 2PR A510
1-2 | 5304 6104 000 |K{—IL vk WHEEL 2
1-3 | 5304 6104 600 ()17 VALVE 2
2 | K710 0108 020 |Fi"JLb BOLT 6 |M8x20(7T)
3 | 5304 6111 000 [4—744% Assy TIRE Assy 2
3-1 5304 6112 000 |44 TIRE 2 |16 x 6.50-8 2PR A500
3-2 | 5304 6114 000 [F1-tyk WHEEL 2
3-3 | A110 0108 016 [ L+ BOLT 12 |M8x 16
3-4 | H301 0108 001 [SHyh NUT 12 |M8
3-5 | 5304 6104 600 ()L VALVE 2
4 |F114 0112 025 [£LZA BOLT 8 |M12x25
5 |5313 2305 000 |*+vy7° CAP 2
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